2 AL

ONE-STOP PARTS SOLUTION
BB OE0EN)

SESL I/ S ELRRAECYLINDER HEAD ASSY/CYLINDER ASSEMBLY

83

4% (PART CODE)

X4 (CHINESE DESCRIPTION)

FIAZH ( ENGLISH
DESCRIPTION)

ik
QTY

—

11226-1022-000086

CG125H <Lk 75 (8806)

UPPER COVER, CYLINDER HEAD

1

2 |B057890006002870X |GB5789MEKEM6 X 28 (2% 1 4%) BOLT M6 X 28 3
3 |B057890006001270X |GB5789UEKEME X 12 (2% 1 %%) BOLT M6X12 1
4 193301-70621513000 | 707K ST IM AR El6. 2X 1. 5X 13 WASHER 6.5X1.5X12 1
5 190103-1008-0000 CG125D S 6T 3k | o5 e 4 | SEAL RING OF UPPER COVER, CYLINDER HEAD [ ]
6 [B061700006000090X |GB6170HEREM6E (22 F4E) NUT M6 4
7 191127-1006-0000  |CBI25IE A W 8 ke (R L: 27mm) BOLT 2
8 |B057830006002070X |GB5783MEKEM6 X 20 (2% 1 4%) BOLT M6 X 20 2
9 [90101-20335000300 |CB125HE 0N 33, 5 X 3 GRlkEIK) 0-RING 33.5X3 1
10 |15800-1.044-0041  |CB200#E < & 414 (JQ-41) INLET PIPE 1
11 {91104-LA51-00000X |SB200FL K HFLASEHMS X 82 CLITHE) « n pm a pBRLT MEXBR o ~n ald A
12 [93301-80852018000 |cB125:28 i razEs. s x2x 18 IV VV NN S Al UIJCT
13 |1122B-LA66-000486 |CG200-A"Hl SLZH & (8806) M8/58 CYLINDER HEAD ASSY 1
14 |191138-G012-00000X [AX100%L Sk HE XL BEARMS X 36 (% F14¥) BOLT M8X36 2
15 [1572B-1008-0000  |CG125DF4 i #i41 & SEAL, VALVE STEM 2
16 |81300-1006-0000  [CB125/1-k f£ & # 1 SPARK PLUG 1
17 |9022B-LA66-0000  [CG200-AS L 3k 3 B #41 f5 GASKET ASSY, CYLINDER HEAD | 1
18 [91521-10002000000 |CG 1251 5E {7744 10 X 20 PIN 10X20 3
19 [90101-20100000160 |CB125%T 3“1 TS0 B 10 X 1. 6 GRlEER) 0-RING 10X 1.6 1
20 |91113-1008-00000X |CG125DHELAAFE A E AR HEMG X 22 (2% (1 4%) BOLT M6X22 2
21 |1110B-LA66-000086 |CG200-A’SHLABIE (k5196 8806) CYLINDER BLOCK ASSEMBLY | 1
22 190205-LA66-0000  |CG200-A"T A4 5 3 GASKET, CYLINDER BLOCK 1
23 |17100-L266-0066  |CG200-AHL{Li#% (PZ30 FHEIEZE) CARBURETOR 1
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44

o~
@

ALK A /LA T
CYLINDER HEAD ASSY/CYLINDER ASSEMBLY




ONE-STOP PARTS SOLUTION
BB OE0EN)

ECS MU VALVE MECHANISM

ﬁ:;% %7 (PART CODE) F13C 4% (CHINESE DESCRIPTION) K%i’ﬁléﬁgﬁ;'s"‘ %T% gz
1 |15701-LA66-0000  |CG200-AiE<1] INTAKE VALVE 1
2 |15702-LA66-0000  |CG200-AHE<1] EXHAUST VALVE 1
3 [15706-1008-0000 |CG125D" | ] &k Jie gl (F) OUTER VALVE SPRING RETAINER| 2
4 [15708-1008-0000  |CG125D< 1] A #% el () SPRING SEAT 2
5 |15703-1008-0000  |CG125D" <[ 14hhs% VALVE OUTER SPRING 2
6 |15704-1008-0000  |CG125D I/ #% VALVE INNER SPRING 2
7 |15710-1008-0000  |CG125D"K [N A 2 & INNER SPRING, ASSY 2
8 |15705-1008-0000  |CG125D"< | 13#5% 8 (1) SPRING SEAT 2
9 [15707-1006-0000  |CBI25H< 114 VALVE LOCKER 4
10 |15404-1008-0000  |CG125D",] 1 1] Bt ifi s 4T SCREW, VALVE CLEARANCE 2
11 |15403-1008-0000  |CG125D"] 1 a] Bt i i i £} v ann n VW, VALLE QLEARMCE - Ll 2
12 [91180-1008-0000 _|CG125D I B B FeMS X 28 VWVWen.dE8dUUUT
13 |93301-80852018000 |CB125ii J 48 R4 8. 5X 2X 18 WASHER 8.5X2X 18 3
14 |1540A-T008-0000  |CG125DK) ] IR 4l & ROCKER ARM ASSEMBLY, VALVE | 1
15 |1532A-LA66-0200  |CG200-A-3#HEAF4L & ALUMINUM ALLOY PUSH ROD ASSEMBLY | 2
16 [93303-51230220900 |CG125D | $2 8% i J 44 /Bl 12. 3 0. 2X20. 9 WAVE WASHER 12.3X0.2X20.9| 1
17 |15407-1008-0000  |CG125D F## ¥ LOWER ROCKER ARM 2
18 |15408-1008-0000  |CG125D F #& i il SHAFT, LOWER ROCKER ARM 1
19 {90101-20180000250 |CG125D | #2440 B 18 X 2. 5 (it A) O-RING 18X2.5 1
20 |15109-1008-0000  [CG125DFL S M4e st 3% SPRING

21 |90101-20200000250 |CG125D ™ 44020 X 2. 5 GilkENR) O-RING 20X2.5

22 [15105-J034-0000  |CG 150D 48t 4 AIR MLET CAM SHAFT

23 193301-51421024000 |CG125D 44k B 14. 2 X 1X 24 WASHER 14.2X1X24

24 [1510A-1008-0000  |CG125DIE Ik BN ik & NG DRIVEN SPROCKET COMP

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

it

VALVE MECHANISM

19




ONE-STOP PARTS SOLUTION
BB OE0EN)

#4825 CRANKCASE COVER

ﬁ:f 4% (PART CODE) B LZH (CHINESE DESCRIPTION) ﬁ%i’f; I;T‘T-g‘ﬁ)'-'s"‘ %T% gz
1 |B166740A06004070X |GB16674/NIZHEM6 X 40 (22 A %E) BOLT M6X40
2 |B166740A06005070X |GB16674 /L HEFEM6 X 50 (22 F4E) BOLT M6X50
3 |12426-TA26-0000  |CG125D="5| 1k s MLih M 8L & OIL LELVE SIGHT WINDOW
4 190304-1006-0000  |CB125)H #hhihdt 16 X 28 X 7 (T I HK) OIL SEAL 16X28X7
5 |2242A-1008-00000X |CG125D & 2et i & (22 1 %%) CONTROLLING ARM ASSEMBLY, CLUTCH
6 [90101-20065000190 |CG125DE) A A B O 6. 5 1. 9 kML) [0-RING 6.5X 1.9
7 |22427-1008-0000  |CG125D £ 2 fi S i CLUTCH CONTROLLING ARM SPRING
8 |22429-1008-0000  |CG125D& & #a4y B4t CLUTCH SEPARATION CAM
9 191523-1008-0000  |CG125DERNE K4S CLUTCH LEVER PIN

12421-1711-100185

CG125D-EA7 i il i (ZONGSHEN fi5i 3 8805) HiK 7

COVER COMP. RIGHT CRANKCASE

—
—

14301-1006-0000

CBI25INLI R & (B A () AR o

OfLy RULERASSN o~y o

10
1
1
1
1
2
1
1
1
1
A
12 [90101-10180000300 |ce 25t Ro 18 x 3 (T VV VV N YOS AL U T
13 [91521-08001400000 |70 E {7 #H8X 14X 6. 3 PIN 8X14X6.3 2
14 [90206-1008-0000  |CG125D45 i 4l o 55 B 44 GASKET, R. CRANKCASE COVER | 1
15 [91521-10001400000 |CG 125 %E 74410 X 14 PIN 10X 14 2
16 |90101-10132000265 |C100/MRFLGOTERE13. 2X 2. 65 (T i) O-RING 13.2X2. 65 1
17 [12303-6G011-000085 |C100/MAFL 5 (8805) CAP, SMALL VIEW HOLE 1
18 |92102-1008-0001  [CG125D 55 ik (Bk%E) BEARING 1
19 |12301-1008-100085 |CG125D 7 A il i (FIAR_ fiifa ik 8805) FRONT PART, L.CRANKCASE COVER | 1
20 [90204-1008-0000  |CG 125D/ i 446 Al 2 25 4 GASKET, L.CRANKCASE COVER | I
21 190101-10274000265 |C100 KHFLiGOTERE27. 4X 2. 65 (T i) 0-RING 27.4X2.65 1
22 |12307-1008-10010G |CG125D 7 i iifi 3 1ffi ifi (ZONGSHEN figiff1 3K (%) [DECORATE COVER , L. CRANKCASE COVER | ]
23 |B166740A06002570B |GB16674/M#ZHEM6 X 25 (F14F) BOLT M6X25 1
24 [12308-1008-400085 |CG125DXUEL ki 46 i (194K BAFK 8805) COVER, REDUCTION GEAR 1
25 [90101-10620000300 |CG125DYgi ik 46 i 07 62 X 3 (T i HK) O-RING 62X3 1
26 [12302-1008-050085 |CG125D/C il 5 55 (CG125D-JY-26B# 8805) [BACK PART, L.CRANKCASE COVER 1
27 |B166740A06002870X |GB16674/MILHRFEM6 X 28 (2% F14%) BOLT M6 X 28 2
28 |B166740A06005070X |GB16674/MELERFEME X 50 (2% F14%) BOLT M6 X 50 2
29 |B166740A06004070X |GB16674/MELHRFEM6 X 40 (% F1%E) BOLT M6 X 40 5
30 |B166740A06002070X |GB16674/NALIRFEM6 X 20 (% (1 4E) BOLT M6 X 20 3
31 [B008180006001220X |GBS18IR4TME X 12 (% (1 4%) SCREW M6X 12 4
32 [19300-1060-0000  |CB125D ¥4 T 25 5 1 ¥4 48 3 OIL COOLER COMP 1
33 [19303-1060-0100 | CB125D7I ¥4~ 1#°F1f % £ i i 41 & (L: 340) OILPIPE ASSY 1
34 {19303-1060-0300 | CB125D7I ¥4~ 3% 11 % £ i i 41 & (L: 300) OILPIPE ASSY 1
35 [91107-1060-01000X | CB1 25D ¥4~ T i1 5 F Sk WA (22 11 ) BOLT 4
36 [93301-80821014000 |CB125D-Y jii 5 % ) i 4 8. 2X 1X 14 WASHER 8.2X1X14 8
37
38
39
40
41
42
43
44

CRANKCASE COVER




2 AL

ONE-STOP PARTS SOLUTION
BB OE0EN)

SA R E R CLUTCH ASSY

ﬁ:;% 4T (PART CODE) B304 (CHINESE DESCRIPTION) FLEHR ( ENGLISH & gz

DESCRIPTION) QTY
22314-1008-0000  |CG125D %5 & B TikT ROD, CLUTCH PUSH 1 |m
22401-1008-0000  |CG125D%5 & 884 B 4h g SEPARATING AXLE SLEEVE 1 |
91129-J034-00000B |CG150D 5 £ a1 4 SR FEM5 X 20 (F14%) BOLT M5X 20
92102-00000006001 |%7K (6001) BEARING (6001)
22121-LA73-0000  [CG200-AZK ¥4 B & i 2 END COVER, CLUTCH
22142-J034-0100  |CG150D %5 & B NED) B THUH SPRING, CLUTCH
91403-1008-0000  |CG125D 5 £+ #%12418120 ELASTIC CHECK RING
22105-J034-0100  |CG150D& 2% H 0 E O STHiRTH CENTER SLEEVE, CLUTCH
22214-1006-0000  |CB125 I 5545 %8 - 5 BE 2 ) DRIVE FRICTION DISK

10 |22215-J034-0000  |CG150D 5 & 8 BN BES FT (ONAE) OUTER FRICTION DISK A

11 [22122-J034-0100  |CG150D&ES #4348 AL GSAR) S0THRA § o pu n pPREPSURE PIATES CLUTCH
12 [22002-1006-0000 | CB125/15 £ B8 1 L e VWVV ST AL U
13 [22150-JA32-0000  |SBISOE & ash Ul E ONHE AR OUT CASE ASSEMBLY, CLUTCH
14 |122000-JA32-0700  |SB150%% & &5 il OSAEBI A8 ANl flik) CLUTCH_ASSY

—

© |0 ||o || e o

28 A O R
29 CLUTCH ASSY




ONE-STOP PARTS SOLUTION
BB OE0EN)

MM R FA4E /DL i 2384 OIL PUMP/OIL FILTER

No.

45 (PART CODE)

HH3C4FK (CHINESE DESCRIPTION)

XA (ENGLISH

DESCRIPTION)

e &
QTY ¥R

—

14200-1006-0000

CB125 AN HL I g i 25 1

OIL FILTER, COMP

1

lOtQ‘& N

2 [14201-1006-0000  |CB125HHIHLih eI 5% i 4 0IL PIPE 1
3 |B008190105001220B |GB819. 14Z4TM5 X 12 (F14¥F) SCREW M5X 12 3
4 [14202-1006-0000  |CB125RHIHLih eI 2% i 45 s 3 SPRING, OIL PIPE 1
5 |14207-1006-0000  |CB125IHLIH ; OIL FILTER COVER 1
6 [14208-1006-0000  |CB125[HIHLith OPEN PIN 1
7 190209-1006-0000  |CBI125RHIHLIM JE T B 3 B 14 GASKET, OIL FILTER 1
8 [91203-1008-0000  |CG125DHLIH P ak g £ NUT 1
9 [22004-1006-0000  |CBI25HIES & S MR 4 16. 5X 2 X 27 DISH WASHER, CLUTCH 1
10 [14205-1006-0000  |CB125 JHIALIH JE 2844 OIL FILTER BODY 1
11 |23101-1008-0000  |CG125DF: 5 «an n nPRIVARL DRIVEGEAR © o Ll A
12 [90101-10094000240 |cc1258LmZEOR B 9. 4x 2. 4 (T ROV VY VV MVLIO S AU U T |
13 |B008180004001020B |GBS18#Z%IM4 X 10 (F4%%) SCREW M4 X 10 2
14 |14108-1008-0000  |CG125DALIIZE #ibk OIL PUMP_COVER 1
15 |14111-T008-0000  |CG125DHLIHIZE Py &5 1 INNER _ROTOR, OIL PUMP 1
16 |14112-1008-0000  |CG125DHLIHIZE HheE 1 OUTER ROTOR, OIL PUMP 1
17 [14110-1008-0000  |CG125DHL i % ik (i Jk k) 0IL PUMP_BODY 1
18 [B0011902025100000 |GB119. 2442.5x10 PIN 2.5X10 1
19 [14107-1008-0000  |CG125D4/L it % ith 2 4t (R Q) SHAFT, OIL PUMP 1
20 |1410B-1008-0001  |CG125DHLIZE kit 41 & (Fi/KsR) PAG6 OIL PUMP_GEAR ASS. 1
21 [B0089600060000000 |GB8961E6 CIRCLIP 6 1
22 |B008190106003020B [GB819. 1Z4TM6 X 30 (F%%) SCREW M6 X 30 2
23 |14100-1008-0001 CG125DHLI ZE 1 (HU& X+ 7i IPAGE) OIL PUMP ASSY 1
24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

HLuh 2 B A/ Bl B8 a5 41
OIL PUMP/OIL FILTER




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

%48 CRANKCASE

ﬁ:;% %7 (PART CODE) F13C 4% (CHINESE DESCRIPTION) K%i’ﬁléﬁgﬁ;'s"‘ %T% gz
1 |B166740A06005570X |GB16674/NEIZHEM6 X 55(2% A 4F) BOLT M6X55 1
2 [22422-1008-00030X |CG125D-3# 15 & #2304 (G2 A 8E) HOLDER, CLTUTCH CABLE 1
3 [91101-LA66-0100  |CG200-A—24 T Xk i kEA (14 1nn #22722nm 4F4% ¢ 6. 3 CYLINDER STUD BOLT A 1
4 [91101-LA66-0300 | CG200-A-4# K0k 2 KA (141mn #22022mm FF42 & 7. 5/ CYLINDER STUD BOLT A 1
5 [93301-C125202200B |CG125D BA2 P 12. 5X 2 X 22 (F4F) WASHER 12.5X2X22 4
6 [91212-1008-00000C |CG125D" T SkABAE KM REMS X 32 (A 4E) NUT 4
7 [B057890006002870X |GB57894EAEM6 X 28 (4 A %E) BOLT M6 X 28 2
8 |18097-1008-0000 |CG125DRSMEME 1 K CLAMP 1
9 [12130-1008-0001  |CG125D- B ELIMF (H & EMAL R4iE14)  |[BREATH TUBE 1
10 [91102-LA66-0200  |C6200-A-3#-CHT XSk i keB (144mn #22722nm AF4% ¢ 7.5|CYLINDER STUD BOLT B 2
11 |90208-1008-0000  |CG125D i 4 25 $ 24  a s n nCASKET CRANKCASE o v o Ll N
12 [1212B-J034-010085 |CG150D-2#/ i i4LE (8805) VVVV D civid T
13 |12103-1008-0000  [CG125DF%42k A POSITION PLATE 1
14 |B166740A06001270B |GB16674/NEHIZHeM6 X 12 (F£E) BOLT M6X 12 1
15 [92102-1008-0001  |CG125D & iR (:3%) BEARING 1
16 |B166740A06005070X |GB16674/NEHIZAEM6 X 50 (X% 1 4H) BOLT M6X50 9
17 [B166740A06009570X |GB16674/NEHIZAEM6 X 95 (£ 4 4H) BOLT M6X95 1
18 |11230-1006-00000W |CBI251< 1% 5 (M ALsfifk) COVER, VALVE CHAMBER 1
19 190101-20350000300 [CB125"%1] #50J 835 X 3 (ki) O-RING 35X3 1
20 [14221-T006-0000  |CB125 JHIAL M i 5 X #8555 SPRING, OIL FILTER STRAINER | 1
21 [1431B-1006-0000  |CB125 I JE M 4L & STRAINER, OTL FILTER 1
22 [90301-1006-0000  |CBI25KH45 R4 iHd 14 X 28 X 7 (T I HK) OTL-SEAL 14X28X7 1
23 |1213B-1008-0000  |CG125D K fH AL & PRESSING PIN BODY ASSY 1
24 |B166740A06002570B [GB16674/NEIZKM6 X 25 (F1%£E) BOLT M6X25 1
25 [91103-1008-00000X |CG 125D/ %E (24 %) OTL DRAIN PLUG 1
26 {93301-71242020000 |CG 125D 8 i ME FE4E 4 P8 12. 4 X2 X 20 WASHER 12.4X2X20 1
27 190302-1008-0000  [CG125D i34 X 50 X 7 (T K OTL-SEAL 34X50X7 1
28 |B057830006001270B |GB5783HZAEME X 12 (F14F) BOLT M6X12 1
29 |15108-1008-0000  |CG125D¢ 4 44tk STOP PLATE, CAMSHAFT 1
30 [92102-00000062027 | %K (62027) BEARING (62027) 1
31 [92102-000HK212810 |FEHl7& (HK21 X 28 X 10) BEARING (HK212810) 1
32 |1222B-1711-000185 |CG125D-EA fhfhff 414 (8805) RIGHT CRANKCASE BLOCK 1
33 [92102-00000006006 | %K (6006) BEARING (6006) 1
34 [92102-000NK1523 12 | A& (NK15X 23X 12) BEARING (NK152312) 1
35 [92102-00000006204 | 417K (6204) BEARING (6204) 1
36 [90303-1006-0000 | CB1 25l 320 X 34 X 7 (T i) OTL SEAL 20X34X7 1
37 [91521-10001400000 |CG125815E 14510 X 14 PIN 10X 14 4
38

39

40

41

42

43

44

ii%hi%5 CRANKCASE




Va
SERCUBE

Jag

ONE-STOP PARTS SOLUTION
BB OE0EN)

By b AT SR /75 28 CRANKSHAFT CONNECTING-ROD ASSY/PISTON

5

No.

45 (PART CODE)

B4 HR (CHINESE DESCRIPTION)

XA (ENGLISH

DESCRIPTION)

f 873

QTY

—

1320B-LZ66-1000

CG200-AH 1 Al 3 AT 3 F (B7. 2 45KU324118)

CRANKSHAFT CONNECTING-ROD ASSY

91601-1008-0000

CG125D - [F4#25 X 14X 4

SEMICIRCULAR KEY

92102-00063-28-P5

7k (63/28/P5)

BEARING (63/28/P5)

92102-63-28-RS-P5

7K (63/28-RS/P5)

BEARING (63/28-RS/P5)

13222-1008-0000

CG125D i = 3= ) i 6

HUB DUMP CHAIN SPROCKET

13220-L7266-0100

CG200-AH AT & CEfhR, RIS, 130 £ 1RKU324118

CONNECTING ROD COMP 3

13103-LA66-0000

CG200-AJG FEA—

PISTON RING 1

13104-LA66-0000

CG200-AJG FEIA —

PISTON RING 2

© |0 ||o || e o

13120-LA66-0000

CG200-AJMH 4 £

OIL RING ASSY

1310A-LA66-0000

CG200-A¥% ZEF R

PISTON RING COMP

91401-1006-0000

CB125 3% ZE45 44 18 VA AR

13102-LA66-0000

CG200-AE FERY VVVV

CRELK BANGy BISTON PIN
Ve ALU

13101-LA66-0404

CG200-A-4#i5 % Ck R L) [RR T

PISTON

91106-1008-0000

CG125D 1A HE ML 22 2 BB FEM10 X 36

BOLT M10X36

00 0/
CRANKSHAFT CONNECTING-ROD ASSY/PISTON




ONE-STOP PARTS SOLUTION
BB OE0EN)

FEFHLH] TRANSMISSION MECHANISM

No.

45 (PART CODE)

HX 4K (CHINESE DESCRIPTION)

XA (ENGLISH

DESCRIPTION)

f 873

QTY

—

93301-61521025000

CB125 44 15. 2X1X25

WASHER 15. 2X1X25

10t0.CO

0
2]

11

LRSS ‘

Bl
TRANSMISSION MECHANISM

1
2 [23222-1LA73-0002  |CG200-A/K¥A LAk k4t GEAR M-2 1
3 [23222-1.A73-0005  |CG200-AZK ¥ T H5RY ik GEAR M-5 1
4 [23223-1006-0000  |CB125/HI{ki%E fR I8 17. 3(20) X 1. 6X26 WASHER 3
5 91402-D002-0100 |70/ %4 ¢ 18. 5X 1. 2X $22. 1 CIRCLI $18.5X1.2X $22.1 | 3
6 [23222-1A73-0004  |CG200-A/K¥A LAk k4t GEAR M-4 1
7 |23222-LA73-0003  |CG200-AZK¥A FE4h3HY ks GEAR M-3 1
8 |23221-LA73-0000  |CG200-AZK ¥ it TRANSMISSION MAIN SHAFT | 1
9 193301-62020527000 |CB125=E 41l 20. 2X0. 5X27 WASHER 20.2X0.5X27 1
10 [23231-1008-0000  |CG125DEHhitEzh s FINAL SHAFT 1
11 |93301-61521030000 |CB1255 41 HEE M 15.2X1X30 ¢ o oo p pWASHER L5, 2XAX3Q ¢+ .« L A
12 [23248-1008-0000_|CG125DRI e Zhi b thi i VWVV k. ST AUCULUCTT
13 [23203-1008-0003  |CG125DgI4HS stk rt & GEAR BUSH 1
14 193301-51650524000 |CG125Dg 41 HE LA/ 16.5X 0. 5X24 WASHER 16.5X0.5X24 2
15 [23242-1A73-0001  |CG200-AZK Bl RS thike GEAR C-1 1
16 |23203-1006-0001  [CB125JHIE il L RS thi e 4 £ GEAR BUSH 1
17 |23242-LA73-0003  [CG200-A/K A mlfh3AY k4t GEAR C-3 1
18 [23242-1A73-0004  |CG200-A/KA Bl b4k thike GEAR C—4 1
19 [23241-1008-0000  |CG125D— 1 FL RS ElHilt 4l TRANSMISSION COUNTER SHAFT | 1
20 |23242-LA73-0005  |CG200-A/K A Rlh5AY 46 GEAR C-5 1
21 |23242-1A73-0002  |CG200-A/K¥A Bl dh2 ks thike GEAR C-2 1
22 193301-52001027000 |CG125DFE 4l - HE#R B 20X 1X27 WASHER 20X 1X27 1
23 [23401-1008-0008  |CG125DEBhEE%E (428. 15) DRIVE SPROCKET 1
24 |23402-1006-0000  |CB125/1 =3 HEH M E AR FIXING PLATE, DRIVE SPROCKET| 1
25 |B057830006001070B |GB57834EK:M6 X 10 (F14%) BOLT M6X 10 2
26 [93301-51211018000 |CG125D )5 shih#kE 12. 1 X 1X 18 WASHER 12.1X1X18 1
27 [B0089401160000000 |GB894. 14% 5 16 CIRCLIP 16 1
28 |2112B-1008-0000  |CG125DHk%4E FIRA L GUIDE PLATE ASS. 1
29 {21119-1008-0000 CG125D i &) like 5.5 SPRING, KICK STARTING RATCHET WHEEL 1
30 |93301-51611024000 |CG125D )5 BB 16. 1 X 1X 24 WASHER 16.1X1X24 1
31 [21118-1008-0000  |CG125D /5 5hilise STARTING RATCHET 1
32 191402-1008-0000  |CG125D /3 B P48 & 18. 5X1.2X $22.4 |CIRCLI $18.5X1.2X $22.4 | 1
33 193301-62000527000 |CG125 ) sk # E20 X 0. 5X 27 WASHER 20X 0. 5X 27 1
34 [21117-1008-0000  |CG125DJ5 5 thi%e GEAR, KICK STARTER 1
35 |21107-1008-0001  |CG125D /3 Bhcs il G YATL: 60) 2% F14E PIVOT, KICK STARTING SHAFT | 1
36 [21104-1008-0000  [CG125D )5 Zhih 5155 Jai SEAT, SPRING, KICK STARTING SHAFT | 1
37 [21106-1008-0000  |CG125D 5 zhkh & 7 s & RETURN SPRING, KICK STARTING SHAFT | 1
38 [21111-1008-0000  |CG125D)3 BhiihFF COLLAPSIBLE 1
39 [93301-51611030000 |CG125D)5 Bl H E16. 1X 1X 30 WASHER 16. 1X1X30 1 |me
40 [23220-LA73-0000  |CG200-A/K¥ Tl & MAIN SHAFT, TRANSMISSION| 1
41 [23240-LA73-0000  |CG200-A/K¥A- 14844 & COUTERSHAFT TRANSMISSION| 1
42 23200-LA73-0100  |CG200-AZKA—1#FEI4h4H 4 (147) TRANSMISSION MAIN, COUNTER SHAFT | 4
43 |21100-1008-0202  [CG125D /i Zhi sk Gl EATL: 60 24 FigE) KICK STARTING SHAFT ASSEMBLY | I
44 |21200-1008-0009  |CG125D /3 BhAT#EE (QD-9 FI4%) START-UP BAR COMP 1




ONE-STOP PARTS SOLUTION
- SRE0OGOED

A MM GEARSHIFT MECHANISM

ﬁ:f 4% (PART CODE) B2 4K (CHINESE DESCRIPTION) ﬁ%i’f; I;ﬁg‘ﬁ)"'s" %T% gz

1 [B0089401120000000 |GB894. 142412 CIRCLIP 12 1

2 [24303-1008-0000  |CG125D kA HR 315 SPRING, GEARSHIFT PLATE | 1

3 124319-1008-0000  |CG125DHAIHT (FLAGEIFEY) GEARSHIFT PLATE 1

4 [24301-1008-00000C |CG125De k4 fliZH & (FARYHEIAY Fkh) GEARSHIFT SHAFT COMP 1

5 |24302-1008-0000  [CG125DHAY [l fir 35 RETURN SPRING 1

6 193301-51400520000 |CB125 /15 k4 ¥ #4 [ 14 X 0. 5 X 20 WASHER 14X0.5X20 2

7 |B0089401140000000 |GB894. 142414 CIRCLIP 14 1

8 24300-1008-00010C |CG125DHLAY B HE (FLAYIEIA RS Rodh) GEARSHTFT LEVER COMP 1

9 |[B057830006002070G |GB5783WAEME X 20 (F14%) BOLT M6X 20 1

10 |24400-1008-0016  |CG125DAF A M M1 (BT-16 FH4%) GEARSHIFT SHAFT 1 156
11 [24107-1006-0000  |CB125[1%& Y i v n U SHAFT GEARSHIFL FORKEL L

12 [24104-1006-0000 _|CBI25 AT 15 X VVVV NN cioemo
13 |24106-1006-0000  |CB1251 3=k X CENTER FORK, MAINSHAFT 1

14 [24105-1006-0000  |CB125 g il /& $& X LEFT FORK, COUNTERSHAFT | 1 .
15 [91126-1008-00000B |CG 125D F1 AR & [ ig4e (H 48 BOLT 1 9
16 [B0009300060000000 |GBI3# 446 WASHER ¢ 6 1

17 [24202-1008-0600  |CG125DF 4R (FLA4 TG FAAY) STOPPING PLATE 1

18 [B0011901040100000 [GB119. 1444 X 10 PIN 4X10 1

19 |24213-1008-0600  |CG125DAF 5 g% (FL R4 RY) GEARSHIFT DRUM 1

20 |24304-1006-0000  [CB125/1 & fi b 5t 3% SPRING , LOCATING PLATE 1

21 [2434A-1008-0100 | CG125D5E B2 A (K B FRY 085 4 2% iR JEA3FES)  [LOCATING PLATE ASSY 1

22 {91115-1008-00000B |CG 125D 5 AR A% (TLANIEF RS HEF) BOLT FIXING PLATE 1

23 [88004-1008-0100  |CG125D—2#4% i & sk CONTACT, CEARINDICATION | 1

24 |88031-1008-150045 |CG125D-2A#44 4k ok (FLAYHEIA L:450) #1003 |GEARSHIFT SWITCH COMP 1

25 [B008190106002020B [GB819. 14Z4TM6 X 20 (F1%%) SCREW M6 X 20 1

2% A5 14 GEARSHIFT MECHANISM
27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44




ONE-STOP PARTS SOLUTION
BB OE0EN)

R LA B, MAGNETO COMP

No.

45 (PART CODE)

B4 HR (CHINESE DESCRIPTION)

XA (ENGLISH

DESCRIPTION)

f 873

QTY

—

82130-1008-0104

CGI25DHE HUHLES T 415 (12V8H Al B Ul e & 2%)

ROTOR ASSY, MAGNETO

82120-1008-120043

CGL25DREHBLE FHL& (S FEE M 12V8 AR L1:430) 021

STATOR ASSY, MAGNETO

B057830005001670B

GB5783MZAEM5 X 16 (F4E)

BOLT M5X16

B057830005002570B

GB5783MZAEM5 X 25 (I £E)

BOLT M5X25

91197-1008-00000C

CG125D7 R 9 7 5 55 [l R ETMS X 18 (R 4F)

BOLT M8X18

82130-1008-0101

CG125DREHHLEL T 414 (12V8H] At B & 4

ROTOR ASSY, MAGNETO

21300-LA73-0000

CG200-A/K ¥ R &5 A3 8 1 (0

ASSEMBLY, OVERRUNNING CLUTCH

— = e |w o

© |0 ||o || e o

—
—

VVVV

v.S€actu

D

WL EHLE B MAGNETO COMP

10



2 AL

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

S B ELECTRIC STARTING MECHANISM

ﬁ:;% 4T (PART CODE) B30 4K (CHINESE DESCRIPTION) FLEHR ( ENGLISH & gz

DESCRIPTION) QTY

82200-1266-230051 (C6200-AHL-3# 4 A LLHL AR A (HLIESS05 HL7G8805 oy [ HLLRL:510) STARTING MOTOR ASSY 1
21402-1008-0100  |CG125D- 28Xk 1 4E il SHAFT, REDUCTTON
93301-51050518000 |CG125DXUBK V6218 10. 5X0. 5X 18 WASHER 10.5X0.5X 18
2140A-1008-0103  |CG125D-28XUPE 50 414 (—) i friidiliR GEAR, REDUCTION, 1
21401-1008-1200 CG125D-5# I L FE (NI =) & i GEAR, REDUCTION, 2
2142A-LAT73-0100 CG200-Akifi-2#E BN ik 4l & (I il & Bkt ) PLATE GEAR ASSY

U U U )

WWW.Seacu

U ey . .
N,_ouooo\10>|mu>wt\:>—‘

D

w

o~

w

o

17
18
19
20
21
22
23
24
25
26
27

2 LA B LA

gg ELECTRIC STARTING MECHANISM

31
32
33
34
35
36
37
38
39
40
41
42
43
44
45




SE I]:‘II;E ?A&"%

ONE-STOP PARTS SOLUTION
- SREOGEEE

B384 ELECTRIC

45 (PART CODE)

XK (CHINESE DESCRIPTION)

XA (ENGLISH

DESCRIPTION)

f 873

QTY

81100-1008-000050

& AIMGO3B L2500

IGNITION COIL

81200-1008-0000

HKEEMD125-3B

C.D. T

83100-1008-010020

HEIH B SSMT 12V8-7S05B

RECTIFIER

—

82290-1049-000016

4k HEAEMQJ 10-ZS01A

RELAY

—

VVVV

D

B 284 ELECTRIC

12



ONE-STOP PARTS SOLUTION
- SREOGEEE

BESHEIEH A Y EXHAUST GAS RECIRCULATION SYSTEM

5

NO.

45 (PART CODE)

XK (CHINESE DESCRIPTION)

XA (ENGLISH

DESCRIPTION)

f 873

QTY

—

16156-1008-0100

CG125D KA JEAE R 11 (14 X9 X 400)

CONNECTING PIPE

16157-1008-0000

CG125D Pk 73 JE A HERR R Ao el 14

HOOP

16160-1008-0000

CG125D ¥k 725 JE A i1

SEC. AIR BOX VALVE

16156-1008-0000

CG125D R JEARERE T T (14X9X230(35))

CONNECTING PIPE

16157-1008-0100

CG125D K 75 JE AR EE R R AR B 15. 3

HOOP

18090-J034-0001

CG150D7% AR (i B AR )

GAS PUMP

1809B-LA66-00000Y

CG200-AME UIEHA R 4 A (i vk BRI

IRON PIPE

B166740A06001670X

GB16674/NMEIZHEME X 16 (G2 %R

BOLT M6X16

0o [~ |o o | ||

90268-DA80-0000

PWTORR AR R 4R

PAPER GASKET

—
S}

18110-LA66-0000

CG200-ABES MG 44 1 (300)

RUBBER PIPE

—
—

18097-1008-0000

CAAP N o~ o~y

)

18092-1.A66-0000

CGL25DIESAIE 1 R ‘AR
VVVV

T aAaAlUu

w

18097-1008-0100

CLAMP

o~

18092-1008-0103

CG200-ABES IR E 1 (300)
CG125DE AR 1144 (P 9X b 4X420)

RUBBER PIPE

o

18110-1008-0103

CG125D K A 1 R4
CCL25DIE AR AR AL 11 -4# (b 9 X $ 4X420)

RUBBER PIPE

b—lb—lb—lﬁ)\ﬂb—l?—‘[\:}b—lb—lb—lb—l?—‘[\:}b—l

o

-

©

©

Do
=

o
—

)
)

Do
w

[N
~

[\
3]

[\
o>

[
3

[\
@

[\
©

w
IS

w
—

w
0

w
@

w
~

w
[l

w
>

w
3

w
o

w
©

o
o

-~
o

i
1)

o~
@w

=
~

o~
@

6 |

S | . A——
13 14
1I5
8
F IR E

ENVIRONMENT PROTECT MECHANISM

13



